
www.bellsofsteel.com   |   www.bellsofsteel.us   |   Telephone: 1-888-718-7997

BELLSOFSTEEL Stuck? Scan the QR code for the assembly video

BLITZ AIR BIKE
SKU: BTZBK2
PO:

ASSEMBLY INSTRUCTIONS



BELLSOFSTEEL   |   www.bellsofsteel.com   |   www.bellsofsteel.us

BUILDING 
STRENGTH, 
ONE BOLT 
AT A TIME.

If you are missing any parts, or otherwise have any 

warranty claim on our website.

Before discarding the box, please take clear photos of 
the box and shipping labels, as these may be required 
if parts are missing or the item is damaged.

Let us know how
we’ve done

Customer Notice

Love it? Leave a review! Hate it?  
We still read it. Help us get better 
by reviewing our products.

Changed your mind? No sweat.  
30-day refund guarantee:

bellsofsteel.com/policies/refund-policy

Crush your Gains! Subscribe to our 
YouTube for workouts & how-to’s.

@BELLSOFSTEEL

Welcome to Bells of Steel, you’ve made an excellent choice. 
 

Kaevon Khoozani

Warranty & returns? We got  
you covered—check here:

bellsofsteel.com/pages/warranty



PAGE 3 OF 21

 
 

 

LET THE GAINZ BEGIN

A GUIDE TO SAFETY

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

BEFORE WE BEGIN, 
LET’S STAY SAFE.



PAGE 4 OF 21

Exploded Drawing

1L

2

12 10

13

1R

39

3940

47
4747

474048 23

53 68

69

77

80

81

2

3

2

2

3

4 5

5
5

8

14

14

14
14

15
16

17

19

28
29

27

28
29

28

29

28
29

27

27

31

31

93

32

33

35

42

36

9

41

42

43

42

49

10
1

35

42

42

42

42

42

42

44

45

46

50

51

97

57

60

60

62

67

56

52

24
28

24

28

25

25

89
22

89
22

26
22

26
22

11

11

30

99

30

34

37

37

37

37

38

38

58

58

54
55

59

59

63

64

65

66

25

25

28

28

72
73

83

73

90

90

31
9390

90

61

74
94

96

25

89
22

71
59

59

91

98

20

42

66 77

28

28

18

21

5
95

95
5

78

78

79

79

85

85

86

86

86

86

87

87

88

88

70

70

82

82

75

76

84

84

62
58

92
92

10
0

10
0

NO NAME QTY SPEC NO NAME QTY SPEC



PAGE 5 OF 21

PARTS LIST

1 PEDAL 1 JD-30AV (9/16”)
2 END CAP 4 120*40*35
3 BOLT 1 4 GB/T 70.2-2000 M10*30
4 REAR STABILIZER 1 WELDING
5 FLAT WASHER 6 GB/T 95-2002 10
6 FRONT COVER 2 160*128*3
7 BOLT 1 4 GB/845-85 ST4.8X19
8 BOLT 2 2 GB/T 5780-2000 M*40
9 SHAPE KNOB 1 50*91 (M16*35)
10 VERTICAL SEAT POST 1 WELDING

WELDING
WELDING

WELDING
WELDING
WELDING
WELDING

11 DRIVE ASSEMBLY 2
12 SEAT POST 1
13 SEAT 1 KS-9068
14 STOPPER 4
15 FRONT STABILIZER 1
16 MAIN FRAME 1
17 ELEC. WATCH CONNECTING 1
18 LEFT HANDLE ASSY 1
19 PLASTIC SLEEVE 1 80*40 100*50*2
20 SENSOR 1 SR-202
21 RIGHT HANDLE ASSY 1 WELDING
22 NUT 6 GB/T 889.1-2000 M6
23 FLAT WASHER 1 1
24 FLAT WASHER 2 GB/T 95-2002 12 (H=2)

GB/T 70.2-2002 M8*16

25 FIXING BOLT 2 M6*60
26 PULL OUT THE FIX PIECE 2 1
27 BOLT 1 8
28 NUT 10 M12X1.25 H=8MM
29 CRANK END CAP 4 28*6.5
30 SPROCKET BUCKLE 9
31 NUT 10 GB/T 889.1-2000 M8
32 PLASTIC RING 1 56*28
33 LEFT CRANK 1 170*15
34 LONG FIXING TUBE 1 25*20.2*41.2
35 BEARING 2 6004ZZ
36 RIGHT CRANK 1 170*15
37 OUTER SPRING 4 42
38 CRANK DRIVE ASSY 2 80*65
39 L SHAPE KNOB 2 M10*25
40 FLYWHEEL SHAFT 2 1 12*160
41 SCREW 1 6 GB/T 845-1985 ST4.2*19

GB/T 845-1985 ST4.2*16
GB/T 845-85 ST4.8*19

42 SCREW 2 16
43 SCREW 3 6
44 CHAIN COVER 1 1 478*270*60
45 CHAIN COVER 2 1 469*241*23
46 AXIS 1 20*162
47 BOLT 2 2 M8*25
48 WASHER 2 8
49 CHAIN COVER 1 438*194*399

51 BELT WHEEL 1
P=12.7, 6650 SHORT CHAIN WHEEL 1

52 FRONT COVER 1
P=12.7, Z=52T

53 SCREW 2 2 GB/T 845-1985 ST4.2X25
122*56*45

54 LOCK NUT 2 M33*1*4
55 CHAIN WHEEL 1 1 A7-16 1/2”*1/8” 16T (1.37”)
56 WHEEL 2 75*24
57 FIXING NUT 1 M10*1.0
58 FIXING NUT 2 3 M12*1.25 H=6
59 BEARING 6 6001ZZ
60 BEARING 2 6004ZZ
61 RIM ASSEMBLY 1 640*69
62 FLYWHEEL SHAFT 1 12*160
63 DOUBLE DRIVE ASSY 1 110*107
64 DOUBLE DRIVE INNER SLEEVE 1 16*12.2*75.1
65 BELT 1 5PK53
66 CHAIN COVER 3 1 248*269*80
67 SHORT FIXING TUBE 1 25*20.5*9
68 CORRUGATED GASKET 2 2 17
69 LARGE GASKET 4 GB/T 95-2002     16*6 (H=3)
70 PLATE SHIELD 2 78*59*55
71 FLYWHEEL INNER CASING 1 16*12.2*53.1
72 BOTTLE HOLDER 1 6
73 SCREW 3 6 GT/B 5780-2000 M5*10

GT/B 889.1-2000 M10 H=15

GT/B 889.1-2000 M14*1.5 H=10

GT/B 95-2002 12

74 LEFT WHEEL COVER 1 690*55
75 RIGHT WHEEL COVER 1
76 FAN BAFFLE 1
77 SERRATED GASKET 4
78 BOLT 3 2 M10*50
79 NUT 2
80 PLASTIC PLUG 1 14*14
81 FIXING BOLT 4 M6*56
82 NUT 2
83 COMPUTER 1 JSD-10421
84 UNIVERSAL JOINT 2 82*30 (M14*1.5)
85 FOOT LEVER

FOOT LEVER
BEARING

2 38*110 (M16*1.5)

22*110 (M16*1.5)
86

FOOT LEVER BUSHING

4 6203ZZ
87

SMALL RETAINING PLATE

2
88

CORRUGATED GASKET

2 24*17.2*11.1
89

FIXING NUT 1

4
90

WASHER

4 20
91

BEARING

1 M12*1.25 H=10
92 2 GB/T 859-1987 16

GB/T 859-1987 10
GB/T 859-1987 8

93

FAN BAFFLE

4 608ZZ
94

SPRING WASHER 

1 170*10
95

SPRING WASHER 2

2
96

BELT WHEEL

10
97 1

70*41 (M16*25)

690*55
170*10

200*24

45*    10.5*5

1

3



PAGE 6 OF 21

ASSEMBLY INSTRUCTIONS 
1. Preparation:

2. Assembly Instructions:

A. Before assembling, make sure there is enough space to do so in your chosen area.
B. Use the tools provided to assemble.
C. Before assembling, make sure to check that all parts needed are present.

STEP 1 (FIG. 1):

1. Attach the front stabilizer (15) to the main frame (16) 

2. Attach the rear stabilizer (4) to the main frame (16) using 

STEP 2 (FIG. 2):

1. Slide the vertical seat post (10) into the seat post housing 
on the main frame (16). Slide the seat post (12) onto the 
vertical seat post (10). Loosen the knob (39) to adjust the 
seat position forwards/back, and the tighten back down.

2. To attach the adjustment knob (9), screw it into the main 
frame and vertical seat post and tighten. You don’t need 
to tighten it all the way. Once screwed in partially, you can 
pull back on the knob to adjust the seat to your desired 
height. 

3. 
FIG 2) by tightening the bolts around the screws under 
the seat.

Fig. 1

Fig. 2



PAGE 7 OF 21

STEP 3 (FIG.3):

1. FIG 3 shows how the left arm (18) and the right arm are 

2. ATTENTION : YOU SHOULD FIX THE HANDLEBAR TIGHTLY 

3. 
the 4 screws (84) that are preinstalled on the back of the 

Once that’s done, be sure to connect the plug (A1 and 
A2).

STEP 4 (FIG.4):

The left and right pedals (1L and 1R) are marked “L” and “R” 
accordingly. Connect them to their appropriate crank arm. 
Note that the right pedal should be threaded clockwise and 
the left pedal should be threaded anticlockwise.

Fig. 3

Fig. 4



PAGE 8 OF 21

ADJUSTMENT

MONITOR INSTRUCTION MANUAL 

To Adjust the Seat Height:

Loosen the adjustment knob and then pull back on it to allow the seat post to move up and down. 

To Adjust the Seat Position (Forward or Backward):

Loosen the adjusting knob then, slide the horizontal seat post forward or back to 
the desired position. Once complete, retighten the adjusting knob. 



PAGE 9 OF 21



PAGE 10 OF 21

OPERATION INSTRUCTIONS
1. 

Figure 2 Figure 3Figure 1

2. 



PAGE 11 OF 21



PAGE 12 OF 21

SELECT PROGRAM MODES
MANUAL, INTERVAL, TARGET DISTANCE, TARGET CALORIES, TARGET HR, TARGET TIME

Manual Mode:

1. TOTAL TIME, TIME, 
DISTANCE, CALORIES, WATTS, SPEED, and RPM

2. 

3. 

4. START

START

5. 

• TIME

• DISTANCE

• CALORIES

• WATTS, SPEED, and RPM

• PULSE

6. PULSE
PULSE

7. 

Interval 20/10 Mode:

1. INTERVAL 20/10

2. 
READY

3. WORK
TOTAL TIME, DISTANCE, CALORIES, WATTS, SPEED, and RPM 



PAGE 13 OF 21

4. REST REST
READY

5. WORK

6. 

7. 

• TOTAL TIME, DISTANCE, and CALORIES

• WATTS, SPEED, and RPM

• PULSE
PULSE

8. 

Interval 10/20 Mode:

1. INTERVAL 10/20 INTERVAL 10/20

2. 
READY

3. WORK WORK
TOTAL TIME, 

DISTANCE, CALORIES, WATTS, SPEED, and RPM

4. REST REST
READY

5. 

6. 



PAGE 14 OF 21

7. 

• TOTAL TIME, DISTANCE, and CALORIES

• WATTS, SPEED, and RPM

• PULSE

8. PULSE
PULSE

9. 

Interval CUSTOM:

1. INTERVAL CUSTOM INTERVAL CUSTOM 

2. WORK
INTERVAL CUSTOM

3. REST
INTERVAL CUSTOM

4. 
READY

5. WORK
TOTAL TIME, DISTANCE, CALORIES, WATTS, SPEED, and RPM

6. REST
READY

7. 

8. WORK



PAGE 15 OF 21

9. 

10. 

• TOTAL TIME, DISTANCE, and CALORIES

• WATTS, SPEED, and RPM

• PULSE

11. PULSE
PULSE

12. 

Figure 36 Figure 37 Figure 38



PAGE 16 OF 21

Target TIME Mode:

1. TIME

2. TIME
TIME

3. TIME DISTANCE, CALORIES, WATTS, SPEED, and RPM 

4. 

5. 

6. 

• TIME

• DISTANCE

• CALORIES

• WATTS, SPEED, and RPM 

• PULSE

7. PULSE
PULSE

8. 

Figure 39 Figure 40 Figure 41 Figure 42



PAGE 17 OF 21

Target Distance Mode:

1. DISTANCE

2. DISTANCE
DISTANCE

3. DISTANCE TIME, CALORIES, WATTS, SPEED, and RPM 

4. 

5. 

6. 

• TIME

• DISTANCE

• CALORIES

• WATTS, SPEED, and RPM

• PULSE

7. PULSE
PULSE

8. 

Target Calories Mode:

1. 

2. 

3. 

4. 

5. 

6. 

• TIME

• DISTANCE

• CALORIES

• WATTS, SPEED, and RPM

• PULSE



PAGE 18 OF 21

7. PULSE
PULSE

8. 

Figure 43 Figure 44 Figure 45 Figure 46

Target Heart Rate (HR) Mode:

1. 

2. 

3. 

4. 

5. 

6. 

7. 

8. 

9. 

• TIME

• DISTANCE

• CALORIES

• WATTS, SPEED, and RPM

• PULSE



PAGE 19 OF 21

10. PULSE
PULSE

11. 

Figure 43 Figure 44 Figure 45



PAGE 20 OF 21

OPTION SETTING
Setting Mode:

1. SPEED
KM/H or M/H

2. KM/H M/H

3. 

RESET Mode:

1. TOTAL RESET

2. 

3. 

SLEEPING Mode:

• 

Figure 50 Figure 51



SCAN HERE FOR THE BLITZ MAINTENANCE
AND TROUBLESHOOTING VIDEOS

Corporate Headquarters 7880 66 St SE, Calgary, AB, Canada
U.S.A. Headquarters 5925 W 71st St, Indianapolis, IN, U.S.A.

Toronto Store 39 Haist Ave # 2, Woodbridge, ON, Canada

support@bellsofsteel.com | 1-888-718-7997

YOU’RE  
FINISHED!

VISIT OUR SHOWROOMS

Calgary - HQ Toronto - Showroom Indianapolis - Showroom




